
ILLINOIS F\VIRONMFNTAE. PROl’EC’IION AGEN(Y

Septeniher 30. 201(1

DeKaIb Sanitary I)iszrict

Petitioner,

lEPA1I-c5
(Provisional Variance\Vaier>

IlLINOIS I N\iRUNM1 Ni AL
PROTECTION AGiNCY, )

Respondent. )

RL P1 o i sional \‘ai m. L I roni LI 0 unt Limits C ontamed in NPI )1 S t >u mit
I LU 023027

Dear Mr. Trotter;

The Illinois Environmental Protection Agency (Agency) has completed its technical

review ol the attached provisional variance request. dated August SO. 2010 (Attachment
A) submi ted by Scott Irotter of Irofler and Associates, Inc. ibr the DeKaIb Sanitary
District (District). The District is seeking a provisional variance so that a can implement
the tertiary filter rehabilitation at the Main Wastewater Treatment Facilio.

Based on its review, the Agency GRANTS the District a provisional variance subject to
the specilic conditions set forth below.

Background

The DeKaib Sanitar District is the l)esignated Management Authority Idr planning.
collection and treatment of wastewater in its FPA which includes Dekaib iownship,
Aflon 1 ownship and parts of Cortland Township. The l)istrict currently serves
approxiniatelv 55,286 P.IE. ofresidenlial and non—residential users. The District receives

and treats all wastewaler at its Main Wastewater Treatment Plant with has a Design
i-\verage Flow of 8.63 MGI) and Design Maximum Flow of 1 8.35 MOD. A tier effluent
from the treatment processes is disinfdcted. it is discharged to the Kishwaukee River.

The DcKalb Sanitary District Biosolids Rehabilitation Project — Phase IA (ILPA
Permit No. 2009-AB- 1057) is currently under construction. AS part of this project the



District ‘sill be rehabilitating the tertiary filters at the Main ‘asteviater treatment
Fainlit. The scope ofthe tcrtiar> lifter rehabilitation ‘sill include replacement of tiller
media and component’ as ‘sell as ieplaccmem of filter clear well piping and control
sal’. Cs.

The tertiary filters ssere consinicted as part of the 1981 eApansion project. The filter
includes eight cells of the ?impro design. This design allows each cell to be operated.
maintained and backwsshed independently.

The District originall) intended on implementing the tertiary filter rehabilitation as part
of a future construction project. Ilosseser. as a result of a 2008 inspection, the District
decided that the rehabilitation of these filters requires attention. therefore. the teniar>
filter rehabilitation ssas added to the Phase lÀ — Biosolids Rehabilitation Project Scope.

I he District is requesting a 45- day provisional variance from its NPDES permit linus so
that it can complete this tertiary filter rehabilitation. (For a detailed de’eription ofall
treatment processes used at the faeilit. sec Attachment A) The ssork associated ssith the
rehabilitation ofthe eight filter cells could be performed by leaning the tertiary filter
process on line and rehabbing one to two cells at a time. fo access the backwash pit to
replace the backwash system piping. hovever. the tertiary filters cannot be in use. The
District states that basing to rroside temporary on-site tertiary filtration ssould impose an
unreasonable hardship for the l)istrict

Relies Requested

The District seeks a provisional variance from effluent limits required in NPDES permit
110021021 (Attachment 8). This NPDFS permit requires the following effluent limits be
maintained:

Monthly Average Daily Maximum

(‘BOD5 10 mg/I 20 mg/I

SuspendedSolids 12mg/I 24mg/i

fgenn Determinations

1 he Agenc) has reviewed the requested provisional sariance and has concluded the
follossing:

1. My environmental impact from the requested relief shall be closely monitored
and the Agency shall be immediately notified of any adverse impacts.

2. No reasonable alternatives appear available:

3. No public iater supplies should be affected;

4. No federal regulations s’iill preclude the granting ofthis request: and



5. The District will thee an arbitrary and unreasonable hardship if the request is not
granted.

Condilions

‘[he Agency hereby GRANTS the District a provisional variance from the ammonia
nitrogen limits required in NPDES Permit 1L0023027 subject to the idilowing conditions:

A. The provisional variance shall begin on October 1. 2010, and shall end no later
than November 14. 201 0.

13, The District shall provide the best operation of its treatment plant to produce the
best effluent possible at all times. At no limes shall limits exceed the lollowing:

Monthly Average Weekly Average

CBOD 20 mg/I 40 me/i

Suspended Solids 25 mg/I 45 mg/I

C. The District shall closely monitor the Kishwaukee River. and immediately notify
the Agency of any adverse environmental impacts as a result of this discharge.

I). The District shall notify Roger Cailaway of the Agency b telephone at 21 7/782—
9720 when the repairs specified in this provisional variance are completed and the
facility returns to normal operation. Written confirmation shall be sent within
five clays to the lollowing address:

Illinois Environmental Protection Agency
Bureau of \Vater Water Pollution Control
Attention: Roger Callaway
1021 North Grand Avenue East, MC #1 9
Springfield. Illinois 62794-9276

E. The District shall sign a certificate of acceptance of this provisional variance and
forward that certificate to Roger Caliaway at the address indicated above within
one day of the date of this order. The certification should take the following
fbrm:

I (We)

_________

hereby accept and agree to be bound by all terms
and conditions of the provismnal variance granted by the Agency in

dated

Petitioner



Authorized Agent

Title

Date

The District shall continue to monitor all parameters and all comply with all other
conditions specified in its NPDES Permit No. 1L0023027.

(ondUSiOfl

The Agency grants this provisional variance in accordance with its authority contained in
Sections 35(h), 36 (c), and 37(h) of the Illinois Environmental Protection Act (415 ILCS
5/35(b), 36(c), and 37(b) (2004). The decision to grant this provisional variance is not
intended to address compliance with any other applicable laws or regulations.

Kim
Chief Legal Counsel

cc: Marcia Willhite
Roger Caliaway
Vera Herst

Sh



Attachment A

L ASSOCIATES, INC.
ENG1NEES AND SURVEYORS

August3O2OlO RECEIVED
Mr. Roger Callawa

A 9 “fl
Illinois Environmental Protection Aaencv a •) I
Division or Water Po I ution Control
220(1 Churchill Road I EPA/GAS
Springfield. Illinois 62706

Re: DeKaib Sanitary District NPDES Permit No. 1L0023027)
Phase 1A Biosolids Rehabilitation Project
Application for 45-Day Provisional Variance

Dear Mr. Callaway:

The DeKaib Sanitary District — Biosolids Rehabilitation Project — Phase IA (IEPA Permit No.
2009-AB-19571 is currently under construction. As part of this project the District will be
rehabilitating the tertiary filters at the Main Wastewater Treatment Facility. The scope of the
tertiary [liter rehabilitation will include replacement of filter media and components as well as
replacement of filter clear well piping and control valves. It is in regards to the tertiary filter
rehabilitation that we are requesting a 45- day provisional variance from the District’s NPDES
permit limits (NPDES Permit No. lLO023O27).

The DeKaib Sanitary District is the Designated Management Authority for planning, collection
and treatment of wastewater in its FPA which includes DeKalb Township, Afton Township and
parts of Cortland Township. The District currently serves approximately 55.286 P.E. of
resiuentiai and non-residential users. The District receives and treats all wastewater at their
Main \Vastewater Treatment Plant with has a Design Average Flow of 8.63 MGD and Design
Maximum Flow of 18.35 MGD.

All influent flows receive mechanical screening. zrit removal and raw sewage pumping. Flow
from the raw sewage pump station is received by a diversion structure. Flows less than 18.13
MGD are tributary to the treatment process: while flows over 1 8. 13 MGD are treated by excess
flow facilities.

All process flow receives primary treatment, Settled solids are pumped from the primarY
clarihers to the anaerobic digesters for volatile solids reduction. Effluent from the primary
clarifiers is split between the attached owth processes and single stage nitrification process.
The attached owth process treats up to 7.25 MGD, while the single-stage nitrification flicility

provides treatment for up to 1.38 MCD. Effluent from these treannent processes are recombined
in the chlorine contact tank. disinfected and discharged to the Kishwaukee Rtver.

40W201 Wasco Road. Suite 1) • St. Charles. Illinois 60175 e Telephone 630.587.0470 • Facsimile 630,587.0475



DeKath Sanitarr District
Phase JA Biosolids Rehabilitation Project
Application for Provisional Variance
Page 2 of6

The single stage nitrification process includes aeration basins and two final clarifiers. The
effluent from this process is discharged directly to the chlorine contact tank and is not treated by
the tertiary filters.

The attached growth process includes several stages. The first attached growth process is
trickling filters. The trickling filter effluent is pumped to intermediate clarifiers which settle the
biomass that has sioughed off the rock media. The intermediate clarifier effluent is then
discharged to the second stage in the attached growth process, rotating biological contactors
(RBC’s). This RBCs are designed for completion of the BOD reduction and ammonia
removal. Effluent from the RBC’s flow to a pair of final clarifiers where biornass that sioughs
off from the RBC’s is settled and sent to waste and the effluent is pumped to the tertiary filters.
The tertiary filters physically strip the remaining suspended solids from the effluent prior to
combining with the single stage nitrification process effluent in the chlorine contact tank for
disinfection.

The tertiary filters were constructed as part of the 198 1 expansion project. The filter includes
eight cells of the Zimpro design. This design allows each cell to be operated. maintained and
hackwashed independently. The design calculations for the tertiary filters are as follows:

Number of Units 8
Area, sf each 31 7
Total Area, sf 2.538
TSS lnfluent (est,). mg’l 30

TSS Influent (est.), lb./day 3.810
Surface Loading Capacity, gpm /ft2
Surface Loading Rate, gpm /ft2 4.76

Solids Loading Capacity, lb /ft2 0.5
Solids Loading Rate, lb/fl2 0.1
Cycle Time, minutes 105
TSS Removal (est.)
TSS Effluent (est.), mg/I
TSS Effluent (est.), lb./day 381
Fecal Count 5 x l0

As identified in Section 5.14 of the 2007 Facility Plan Update, the existing tertiary filter’s
operational performance has been acceptable, however the equipment, valves, blowers,
electrical, controls and media arc reaching the end of their service life. The Facility Plan Update
therefore recommended that if the filters are to be maintained and continue service, the facility
will require a complete rehabilitation.

On June 25, 2008 an inspection of the tertiary filters was perfbrmed by SiemensZimpro and
District Staff to determine the overall condition of the existing filter components. From this
inspection a list of components recommended for replacement and/or rehabilitation was prepared
and detailed as follows:

40W201 Wasco Road, Suite D . St. Charles, Illinois 60175 • Telephone 630.587.0470 • Facsimile 630.587.0475



DeKaib Sanitary District
Phase 1A Biosolids Rehabilitation Project
Application for Pro visional Variance
Page 3 of6

The DeKalh Sanitary District originally intended on implementing the tertiary filter
rehabilitation as part of a future construction project, However, as a result of the inspection done
on the tertiary filters the District decided that the rehabilitation of these filters requires immediate
attention. Therefore, the tertiary filter rehabilitation was added to the Phase 1A — Biosolids
Rehabilitation Project Scope.

The work associated with the rehabilitation of the eight (8) filter cells could be performed by
leaving the tertiary filter process on line and rehabbing 1-2 cells at a time. However, in order to
access the backwash pit to replace the backwash system piping the tertiary filters can not be in
use. We feel that attempting to provide temporary on-site tertiary liltration of the 7.25 MGD
through this process would impose an unreasonable hardship for the District and are therefore
requesting a provisional variance of no more than 45 (lays from the current NPDES permit limits.

We proposed starting the variance period on October 1, 2010. Prior to this date, the contractor
will begin rehabilitation of the filter cells that can be worked on without the variance as well as
preparation of the proposed backwash piping for installation. Once the variance period
commences the contractor will immediately begin work on replacing the backwash pit piping
and valves as well as continue working on rehabilitation of the filter cells. The work within the
backwash pit requiring the variance will then be completed within 45-day variance period
concluding on November 14. 2010. After this (late the tertiary filters will be placed back in
service and whatever remaining filter cell rehabilitation work is necessary will he performed
with the filters in use.

The District’s current NPDES Permit (Permit No. 1L0023027) has the following discharge limits
for BOD5 and Suspended Solids:

Monthly Average Daily Maximum
CBOD5 10 mg/I 20 mg’l
Suspended Solids 12 mg/I 24 mg/I

With the tertiary filters out of service the District will not he able to meet the effluent limits for
BOD5 and Suspended Solids. However, the treatment process prior to the tertiary filters can
remove ROD5 and Suspended Solids to secondary treatment limits. We therefore request the
during this 45-day variance period the effluent ROD5 and Suspended Solids limits for tertiary
treatment be replaced with the following secondary treatment limits:

Monthly Average Weekly Average
C ROD5 20 mg/I 40 mg/l
Suspended Solids 25 mg/I 45 mg/I

Pursuant to Part 180.202 Procedures and Criteria for Reviewing Applications for Provisional
Variances we offer the following explanations and answers.

40W201 Wasco Road, Suite D . St. Charles, Illinois 6(3175 e Telephone 630.587.0470. Facsimile 630.587.0475



DeKaib Sani/ar) District
Ph use IA Biosolids Rehabilitation Project
lpplicarian Jr Provisional Variance

Page 4 of 6

I) A statement identfving the regulations, Board Order, or permit requirements from which
the variance is requested;

Variance from I3ODc and Suspended Solids as outlined in PDES Permit 1L0023027,

2,i A description of the business or activity for which the variance is requested. including
pertinent data on location, size, and the population and geographic area affrctecl by the
applicant s operations;

The Variance is requested for the replacement of filter cell components arid piping in the
tertiary filters as outlined above.

3) The quantity and upes of materials used in the process or activity for which the
is requested. as appropriate;

Filter Underdrain System Components: Per the above refirenced on—site inspection ii was
determined that some of the underdrain cores and gratings may be in need of replacement.
The exis1ng filter cells will be dismantled and inspected and new underdrain components
will be installed where necessary. Ten percent(l0%) of the total underdrain components will
be on hand during the rehabilitation project if needed with additional core assemblies and
grating available for purchase.

Air Mix System: Each of the eight (8) jilter cells will be equipped with twenty (20) new low
pressure air diffusers. Each set of two (2) diffusers will be connected to a new 2-l2”
diameter air header by means of a new 1” diameter drop piping including air header support
angles and diffuser drop piping support angles.

jptirg: Sandblasting and painting of the existing tanks and components will be provided as
well as for all new steel components installed.

Butterfly Valves and Operators: Each of the existing eight (8) filter cells will be equipped